
 
 
 
 

AGENDA
Regular Council Meeting

 
March 28, 2017

6:00 pm
Council Chambers, Town Hall

Pages

1. CALL TO ORDER

2. DECLARATIONS OF PECUNIARY INTEREST

3. AMENDMENTS AND APPROVAL OF AGENDA

THAT the March 28, 2017 regular Council meeting agenda be accepted as
presented.

4. PUBLIC INPUT PERIOD

(Information provided during the Public Input Period shall be directed by the
public to Council members and shall deal with matters specific to Agenda
business. A maximum of two (2) minutes per person is allotted for questions,
and the maximum time allotted for the Public Input Period as a whole is ten (10)
minutes)

5. DELEGATIONS, PRESENTATIONS, AND PUBLIC MEETINGS

5.1 Renee Hornick, Ontario Clean Water Agency re: 4th quarter reporting 9
[...]
PCB (ug/L) - TW1 1/12/2016 <MDL 0.04 3.00 No No 
PCB (ug/L) - TW2A 1/12/2016 <MDL 0.04 3.00 No No 

PCB (ug/L) - TW3 1/12/2016 <MDL 0.04 3.00 No No 
           

Pentachlorophenol (ug/L) - TW1 1/12/2016 <MDL 0.15 60.00 No No 
Pentachlorophenol (ug/L) - TW2A 1/12/2016 <MDL 0.15 60.00 No No 

Pentachlorophenol (ug/L) - TW3 1/12/2016 <MDL 0.15 60.00 No No 
           

Phorate (ug/L) - TW1 1/12/2016 <MDL 0.01 2.00 No No 
Phorate (ug/L) - TW2A 1/12/2016 <MDL 0.01 2.00 No No 

Phorate (ug/L) - TW3 1/12/2016 <MDL 0.01 2.00 No No 
           

Picloram (ug/L) - TW1 1/12/2016 <MDL 1 190.00 No No 
Picloram (ug/L) - TW2A 1/12/2016 <MDL 1 190.00 No No 

Picloram (ug/L) - TW3 1/12/2016 <MDL 1 190.00 No No 
           

Prometryne (ug/L) - TW1 1/12/2016 <MDL 0.03 1.00 No No 
Prometryne (ug/L) - TW2A 1/12/2016 <MDL 0.03 1.00 No No 

Prometryne (ug/L) - TW3 1/12/2016 <MDL 0.03 1.00 No No 
           

Simazine (ug/L) - TW1 1/12/2016 <MDL 0.01 10.00 No No 
Simazine (ug/L) - TW2A 1/12/2016 <MDL 0.01 10.00 No No 

Simazine (ug/L) - TW3 1/12/2016 <MDL 0.01 10.00 No No 
           

Terbufos (ug/L) - TW1 1/12/2016 <MDL 0.01 1.00 No No 
Terbufos (ug/L) - TW2A 1/12/2016 <MDL 0.01 1.00 No No 

Terbufos (ug/L) - TW3 1/12/2016 <MDL 0.01 1.00 No No 

Page 176 of 211



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
 
 Page 10 of 10 

 
 

           

Tetrachloroethylene (ug/L) - TW1 1/12/2016 <MDL 0.35 30.00 No No 
Tetrachloroethylene (ug/L) - TW2A 1/12/2016 <MDL 0.35 30.00 No No 

Tetrachloroethylene (ug/L) - TW3 1/12/2016 <MDL 0.35 30.00 No No 
           

2,3,4,6-Tetrachlorophenol (ug/L) - TW1 1/12/2016 <MDL 0.20 100.00 No No 
2,3,4,6-Tetrachlorophenol (ug/L) - TW2A 1/12/2016 <MDL 0.20 100.00 No No 

2,3,4,6-Tetrachlorophenol (ug/L) - TW3 1/12/2016 <MDL 0.20 100.00 No No 
           

Triallate (ug/L)  - TW1 1/12/2016 <MDL 0.01 230.00 No No 
Triallate (ug/L)  - TW2A 1/12/2016 <MDL 0.01 230.00 No No 

Triallate (ug/L)  - TW3 1/12/2016 <MDL 0.01 230.00 No No 
           

Trichloroethylene (ug/L) - TW1 1/12/2016 <MDL 0.44 50.00 No No 
Trichloroethylene (ug/L) - TW2A 1/12/2016 <MDL 0.44 50.00 No No 

Trichloroethylene (ug/L) - TW3 1/12/2016 <MDL 0.44 50.00 No No 
           

2,4,6-Trichlorophenol (ug/L) - TW1 1/12/2016 <MDL 0.25 5.00 No No 
2,4,6-Trichlorophenol (ug/L) - TW2A 1/12/2016 <MDL 0.25 5.00 No No 

2,4,6-Trichlorophenol (ug/L) - TW3 1/12/2016 <MDL 0.25 5.00 No No 
           

Trifluralin (ug/L) - TW1 1/12/2016 <MDL 0.02 45.00 No No 
Trifluralin (ug/L) - TW2A 1/12/2016 <MDL 0.02 45.00 No No 

Trifluralin (ug/L) - TW3 1/12/2016 <MDL 0.02 45.00 No No 
           

Vinyl Chloride (ug/L) - TW1 1/12/2016 <MDL 0.17 2.00 No No 
Vinyl Chloride (ug/L) - TW2A 1/12/2016 <MDL 0.17 2.00 No No 
Vinyl Chlorine (ug/L) – TW3 1/12/2016 <MDL 0.17 2.00 No No 
Trihalomethanes – farthest point in the 
distribution system (ug/L) 

Running  
average 20.75 100 No No 

 
 

List any Inorganic or Organic parameter(s) that exceeded half the standard prescribed in Schedule 2 
of Ontario Drinking Water Quality Standards. n/a 

 
 

Page 177 of 211



 

INFORMATION REPORT 

 

To: 

Mayor Strathdee and Members of Council 

From: 

Jed Kelly, Director of Public Works 

Date of Meeting: 

28 March 2017 

Subject: PW 17-2017 2016 Summary Report of the Wastewater System 

INFORMATION 

To update Council regarding the recent submission of the 2016 Annual Wastewater Treatment Plant 
report to the Ministry of Environment and Climate Change (MOECC) and to summarize key aspects 
within the annual report for Council. 

RECOMMENDATION 

THAT PW 17-2017 2016 Summary Report of the Wastewater System be received for information. 

BACKGROUND 

The Town is required to submit an annual report to the MOECC prior to March 31 of each year for the 
previous year’s plant operations. Each year this report is prepared by Ontario Clean Water Agency 
(OCWA) and submitted to the MOECC on the Town’s behalf. 

REPORT 

In 2016, the St. Marys Wastewater Treatment Plant (WWTP) provided effective wastewater 
treatment. The following is a summary of information presented within the annual report: 

 The annual average daily flow was 3,994.84 m3/day, or 72% of the plant’s rated design 
capacity of 5,560m3/day; 

 The total flow treated at the plant in 2016 was 1,459,176 m3; 

 Flows treated by the treatment plant increased approximately 4% compared to 2015; 

 Operational Difficulties were encountered in 2016 due to high strength effluent loadings; 

 3,894 m3 of biosolids were hauled from the plant and applied to agricultural lands or to storage; 

 Biosolids analysis showed that the biosolids met the quality criteria specified in the Ontario 
Guidelines for Sewage Biosolids Utilization on Agricultural lands; 

 There were no primary or secondary bypass events which took place in 2016; 

 There were no formal odour complaints with regards to plant operations received in 2016. 

 ECA Discharge limits were met at the facility in 2016 with the exception of the following: 
o March 30, 2016 – Phosphorus of 1.42 mg/L compared to a limit of 1.0 mg/L; 
o July 28, 2016 – Phosphorus of 2.26 mg/L compared to a limit of 1.0 mg/L; 
o September 27, 2017 – Daily Ammonia of 9.0 mg/L compared to a limit of 6.0 mg/L. 

Page 178 of 211



 One (1) spill occurred at the facility on April 4, 2016 where an estimated 1 cubic metre of 
mixed liquor was released to the surrounding ground. Leak was the result of a hole in the 
bottom of the return activated sludge tank. 

SUMMARY & IMPLICATIONS 

There are no implications related to the submission and review of the 2016 Annual Report for the 
Wastewater Treatment Plant. Staff time allocated for the preparation and review of the report was 
allocated for as part of the 2017 annual budget. 

Exceedances reported in 2016 were related to a variety of conditions such as high flows, equipment 
failures, etc. It is the Towns responsibility to operate and maintain the works such that concentrations 
do not exceed the discharge limits. Municipal by-law discharge limits assist the Town in maintaining 
the facility but need to be verified for compliance and subsequent enforcement, if necessary. 

OTHERS CONSULTED 

Jed Kelly, Director of Public Works – Town of St. Marys 
Brent Kittmer, CAO / Clerk – Town of St. Marys 
Renee Hornick, Operations Manager – Ontario Clean Water Agency 

ATTACHMENTS 

1. 2016 Summary Report for the Wastewater Treatment Plant 

 

Respectfully submitted, 

_____________________________ _____________________________ 
Dave Blake, C.E.T. Brent Kittmer 
Supervisor of Environmental Services CAO / Clerk 

Page 179 of 211



 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Report Prepared for the:  
            Reporting Period of January 1, 2016 through December 31, 2016 

 
 

Report Prepared By: 
Renee Hornick, Operations Manager 
Ontario Clean Water Agency on behalf of the Town of St. Marys 

 

 

Date:   March 2017 

 

THE CORPORATION OF THE TOWN OF ST. MARYS 

2016 SUMMARY REPORT FOR THE 
WASTEWATER SYSTEM 
WASTEWATER TREATMENT AND COLLECTION 

Page 180 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 2 of 14 
 

Table of Contents 
 

Section 1:  Overview of System ............................................................................................................... 3 

Section 2:  Summary of Monitoring Data ...................................................................................... 6 

Section 3:  Effluent Quality Assurance ....................................................................................... 12 

Section 4:  Maintenance Activities Planned/Unplanned ............................................................. 12 

Section 5:  Future Alterations .................................................................................................... 13 

Section 6: Calibration and Maintenance Procedures .................................................................. 13 

Section 7: Sludge Generated ..................................................................................................... 13 

Section 8: Summary of all By-Pass, Spill or Abnormal Discharge Events ...................................... 13 

Section 9: Discussion ................................................................................................................ 14 

Appendix A:  Monitoring Data 

 

Page 181 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 3 of 14 
 

 

PLANT FACTS 

Facility:   Anoxic/Oxic Biological Nutrient Removal (A/O BNR) System with Integrated Sludge 
Management 

Design Capacity: 5,560 m3/day - rated capacity     14,250 m3/day - Peak Flow Rate 

Receiving Water: Thames River  

Certificate of Approval: 7828-9VLLLP (issued April 22, 2015) 

Plant Classification:         Wastewater Treatment 2 (WWT2) 
                                    Wastewater Collection 2 (WWC2) 
 

Section 1:  Overview of System 

The St. Marys Wastewater Treatment Plant completed a Sludge Management Upgrade in 2010.  The upgrade 
included conversion of the existing extended aeration activated sludge type system to anoxic/oxic biological nutrient 
removal system with integrated sludge management.  The system consists of the following: 

Raw Sewage Pumping Station: 

Raw sewage typically flows by gravity throughout the system to the wastewater treatment plant. Where gravity flow is 
not possible due to elevation restrictions, raw sewage flows by gravity to each of the three pump stations that 
service the Town of St, Marys and from there is pumped to the wastewater treatment plant. The three pump stations 
are located as follows: 

Emily Street Pump Station consisting of 2 30 HP pumps controlled by floats with high level float alarm. 

Robinson Street Pump Station consisting of 2 7.5 HP pumps controlled by milltronics with high level float alarm and 
an emergency back-up generator. 

Queen Street Pump Station consisting of 2 10 HP pumps controlled by milltronics with high level float alarm and an 
emergency back-up generator. 

Inlet Works: 

Sewage flows from the collection system and the three pump stations into the wet well through automatic bar 
screens then through a grit tank and communitor, the grit is conveyed to a bin sent to landfill.  Sewage then flows by 
sewer piping to the anoxic tanks. 

Anoxic Tanks: 

Sewage is split between two round tanks with submersible mixers. 

 

 

 

 

 

Page 182 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 4 of 14 
 

Aeration Tanks: 

Sewage enters an inlet chamber where flows are split to three distribution chambers which feed three aeration 
basins operating in parallel.  In 2015 there was a 150 hp turbo blower installed to provide a minimum 2,506 m3 of 
air/hour to replace one of the centrifugal blowers.  

 
  Aeration Tanks 
 
Secondary Clarifiers: 

Sewage is split in to four centre feed round clarifiers, two of which are presently in operation.  During high flow 
conditions the other two clarifiers are put into service.  Return activated sludge collected here can be transferred 
from the clarifiers to the aeration or waste activated equalization tanks which are the holding tanks for the sludge 
thickening process. 

Disinfection and Discharge: 

Effluent passes through two ultraviolet lamp arrays containing a total of 112 lamps.  A sodium hypochlorite liquid 
feed system is provided for backup chlorination in the event of UV failure. 

Final effluent is discharged via pipe to the outfall on the bank of the Thames River. 

Sludge Handling 

Waste activated sludge is pumped from the WASEQ tanks (waste activated sludge equalization) into two sludge 
storage tanks that were previously used as digesters.  Supernate is taken off the top of the storage tanks to thicken 
the sludge.  The sludge from these storage tanks is then dosed with polymer and then processed through the 
centrifuge.  The dewatered sludge produced by the centrifuge is then run through the Lystek process. Sludge is 
mixed with potassium hydroxide in a heated mixing tank and processed.  

Product from the mixing tank is pumped to a mixed storage tank equipped with an activated carbon odour control 
system. Sludge is loaded to the tanker from an overhead hose.  The loading area is equipped with curbing and 
graded to catch basins tied into the Works. 

 

 

 

Page 183 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 5 of 14 
 

 

Lystek Process      Lystek Chemical Feed System 

 

 
Phosphorus Removal: 

One phosphorus removal system capable of processing internal recycle streams consisting of one polymerized 
aluminum sulphate feed system consisting of two chemical feed pumps discharging into the channel of the outlet of 
the aeration tanks. 

Standby Power 

The wastewater treatment plant has an automatic standby generator which will operate the plant when there is a 
power failure.   This allows for manual running of the plant when power outages occur.    

 

 

Page 184 of 211



 

Section 2:  Summary of Monitoring Data 
 

The St. Marys Wastewater Treatment Plant was monitored as per the Environmental Compliance Approval #7828-
9VLLLP.   
 
Detailed monitoring data is supplied in Appendix A.   

Wastewater Monitoring 

The raw wastewater is monitored for BOD5, total suspended solids, total phosphorus, total ammonia nitrogen, 
alkalinity and total kjeldahl nitrogen weekly by composite sample.  E-coli is monitored weekly by a grab sample. 
Dissolved oxygen, PH and temperature are monitored daily Monday to Friday. The plant was designed based on 
typical raw water characteristics.   

Effluent is sampled on a weekly basis and tested for CBOD5, suspended solids, total phosphorus and total ammonia 
nitrogen as a composite sample.  A grab sample is taken weekly and tested for E. coli. Unionized ammonia is 
calculated weekly. These parameters specified in the ECA were analyzed by SGS Lakefield; which is an accredited 
laboratory in Ontario. 

 In-house tests are conducted by licensed operators for monitoring purposes using Standard Methods and the data 
generated from these tests is used to determine the treatment efficiency while maintaining process control; these 
include pH, temperature and DO which is mandatory  Monday to Friday as well as phosphorus, ammonia, total 
suspended solids and settling tests.                                       

Refer to Appendix A for more detailed monthly results.     

 

 

 

 

 

 

 

 

 

 

 

 

 

Page 185 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 7 of 14 
 

The total flow treated at the treatment plant was 1,459,176 m3. The average daily flow for raw wastewater was 
3,994.84 m3/d.  This represents 72% of the design capacity of 5,560 m3/d. The maximum daily flow was 10,812 m3 

which occurred on April 8, 2016.  

There were 27 instances where the rated capacity of 5,560 m3/day was exceeded, these occurred in the months of 
February, March and April and were related to wet weather conditions.  The peak flow rate of 14,250 m3 was not 
exceeded in 2016.  

According to the Stratford weather station in 2016, there was a total of 633.6 mm of rain and 712.5 mm in 2015. 
Total snow in 2016 was 233 cm and 191 cm in 2015.  
 

  

 

Refer to Appendix A for more detailed monthly results.     

 

 

 

 

Page 186 of 211



St. Marys Wastewater Treatment Plant Annual Report                                                                   Page 8 of 14 
 

The annual average raw sewage BOD5 concentration to the plant was 334.4 mg/L with a maximum daily 
concentration of 736 mg/L. The annual average final effluent CBOD5 concentration was 2.93 mg/L with a maximum 